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Appendix B.1: Test Results of 99% & 20dB Bandwidth

Test Frequency 20dB Bandwidth 99% Bandwidth
(MHz) (KHz) (KHz)
13.56 0.352 2.026

Spectrum [@]

Ref Level 65.00 dBpv

® RBW (EMI) 100 Hz

Att 0de SWT 26.8 ms & VYBW 300 Hz Mode Auto FFT  Input 1DC
PS
Controlled by EMC32 @ 1Rm Max
M1[1] 23.37 dBpvY
60 By 13.560476424 MHz
ndB 20.00 dB
S0 dBLv Bw 352.153999999 Hz
fact 38507.2
40 deuv Q factor
30 dBpv i
b
20 dBpy
10 dBpv 71 Tz
v v
0 dey
-10 dBp _-
-20 dey
-30 dBp
CF 13.560480104 MHz 6801 pts Span 5.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 13.560476424 MHz 23.37 dBpv nde down 352.153999999 Hz
T1 1 13.560299244 MHz 3.38 dBpv ndg 20.00 dB
T2 1 13.560651404 MHz 3.38 dBpv Q factor 38507
J L ] Measuring... @RRRRNEND G nlﬁ?agizo':gé y
Date: 1.JUN.2021 04:16:59
Spectrum n%:'
Ref Level 65.00 dBpy @ RBW (EMI) 100 Hz
Att 0de SWT 26.8 ms & VYBW 300 Hz Mode Auto FFT  Input 1DC
PS
Controlled by EMC32 @ 1Rm Max
M1[1] 23.48 dBpY
60 By 13.560480104 MHz
Occ Bw 2.026172622 kH.
50 deuv cc Bw z
40 dBpv
30 dBpv T
b 4
20 dBpy
10 dBpv
0 dey
T 2
o 12
-10 dBp --
-20 dey
-30 dBp
CF 13.560480104 MHz 6801 pts Span 5.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 13.560480104 MHz 23.48 dBpv
T1 1 13.559469958 MHz -9.07 depy Qcc Bw 2.026172622 kHz
T2 1 13.561496131 MHz -10.21 dBpYy
J L ] Measuring... GRRRRRCED WG Ml"?‘z'lzﬁ':ﬁ %
Date: 1.JUN.2021 04:16:10
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Appendix B.2: Test Results of Frequency Stability

Freggztncy Test Condiions R(-ar;fltts DENEEN S Result
(MH2) Temp(°C) | Volt(V AC) (KH2) (H2) (%)
-20 120 13560.084 84 Pass
-10 120 13560.102 102 Pass
0 120 13560.135 135 Pass
10 120 13560.148 148 Pass
13.56 20 120 13560.246 246 +0.01 Pass
30 120 13560.451 451 (1356Hz) Pass
40 120 13560.687 687 Pass
50 120 13560.598 598 Pass
- 102 13560.259 259 Pass
138 13560.372 372 Pass
Note: Deviation (kHz) = (Test Result-13.56MHZz)*1000
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Appendix B.3: Test Results of Radiated Spurious Emi  ssions

9 KHz to 30 MHz

EUT Information

EUT Name: EMS Training Device
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: 13.56MHz
Test Voltage:: Battery
Remark: Temp 23 Humi:45%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
15017
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E o0l
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S 40T *
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20T
ot
-20T
t t t t t t t t t t t t t i
9k 20 30 50 100k 200 300 500 M 2M 3M 5M 10M 20 30M
Frequency in Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
0.015949 50.42 123.53 73.12 100.0 | X 278.0 20.1
0.981536 36.63 67.78 31.15 100.0 | X 355.0 20.1
5.736214 35.91 69.50 33.59 100.0 | X 210.0 20.3
13.561179 43.28 69.50 26.22 | 100.0 | X 82.0 205




Appendix B A_ TUVRheinland®

Prifbericht - Produkte CN21YXFZ 002

Test Report - Products Page 5 of 10

EUT Information

EUT Name: EMS Training Device
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: 13.56MHz
Test Voltage:: Battery
Remark: Temp 23 Humi:45%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
1501
140T
1201
1001
E ool
% 80“
S 60t
£ T *
g 407 X x %
— 207
O__
-20T
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
0.036495 43.21 116.35 73.14 | 1000 |Y 306.0 20.1
0.917572 32.16 68.37 36.21 | 100.0 | Y 0.0 20.1
5.736214 33.49 69.50 36.01 1000 | Y 207.0 20.3
13.561179 36.39 69.50 33.11 1000 | Y 333.0 20.5
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EUT Information

EUT Name: EMS Training Device
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: 13.56MHz
Test Voltage:: Battery
Remark: Temp 23 Humi:45%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
150T
1407
1201
100T
E ool
% 80“
S 60t
s 0] X *
= 1
2 1 * *
— 207
O__
-20T
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz

Critical_Fregs

Frequency MaxPeak Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
0.018266 47.94 122.36 74.42 100.0 | Z 330.0 20.1
0.917572 31.63 68.37 36.74 100.0 | Z 182.0 20.1
5.714893 31.06 69.50 38.44 100.0 | Z 283.0 20.3
13.561179 47.39 69.50 22.11 100.0 | Z 33.0 20.5
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30 MHz to 1GHz

EUT Information

EUT Name: EMS Training Device
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: 13.56MHz
Test Voltage:: Battery
Remark: Temp 23 Humi:45%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
707
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£ 50T |_
HE T |
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- 20T
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t t —— t t t t t —— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Limit Margin | Height Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBpv/m) (dB) (cm) (deg) (dB/m)
81.943500 16.42 40.00 23.58 1000 | H 41.0 -23.0
217.743500 35.67 46.00 10.33 1000 | H 0.0 -18.6
226.231000 41.94 46.00 4.06 | 1000 | H 331.0 -18.2
260.423500 33.75 46.00 12.25 | 1000 | H 14.0 -17.1
339.430000 31.43 46.00 1457 | 100.0 | H 0.0 -15.0
622.233500 28.02 46.00 17.98 1000 | H 323.0 -9.5
791.983500 30.91 46.00 15.09 1000 | H 316.0 -6.5




Appendix B A_ TUVRheinland®

Prifbericht - Produkte CN21YXFZ 002

Test Report - Products Page 8 of 10

EUT Information

EUT Name: EMS Training Device
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: 13.56MHz
Test Voltage:: Battery
Remark: Temp 23 Humi:45%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin

80T

70T
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Level in dBfi#/m
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30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical_Freqgs

Frequency MaxPeak Limit Margin | Height Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBpv/m) (dB) (cm) (deg) (dB/m)
37.469000 27.93 40.00 12.07 100.0 | V 179.0 -21.0
80.925000 27.20 40.00 12.80 100.0 | V 320.0 -23.3
226.279500 31.15 46.00 14.85 100.0 | V 0.0 -18.2
339.430000 32.04 46.00 13.96 100.0 | V 186.0 -15.0
678.833000 32.70 46.00 13.30 100.0 | V 200.0 -8.4
791.983500 31.98 46.00 14.02 100.0 | V 38.0 -6.5
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Appendix B.4: Test Results of Conducted Emissions o

n AC Mains

Note: The highest waveform in the figure is 13.56MHz Fundamental emissions.

EUT Information

EUT Name: EMS Training Device
Order No.: 168305669 30
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: NFC with DSE
Test Voltage: AC 120V/60Hz
Test By: Shower Dai
Review By: Gary Chen
Remark: SR1
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150k 300 400 500 &00 1M 2N 3M 4M SM & g 10M 20M  30M
Frequency in Hz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin Line Corr.
(MHz) (dBpV) (dBuV) | (dBpv) (dB) (dB)
0.154000 52.44 - | 65.78 13.34 | L1 10
0.198000 49.67 - | 63.69 14.02 | L1 10
0.202000 28.33 | 5353 2519 | L1 10
0.302000 2222 | 50.19 27.97 | L1 10
2.692000 39.42 - | 56.00 16.58 | L1 10
3.068000 23.48 | 46.00 2252 | L1 10
5.780000 19.99 | 50.00 30.01 | L1 10
5.784000 32.10 --- | 60.00 27.90 | L1 10
13.560000 74.36 - L1 10
13.560000 74.66 - | L1 10
19.016000 34.75 - | 60.00 25.25 | L1 10
19.036000 21.86 | 50.00 28.14 | L1 10
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EUT Information

EUT Name: EMS Training Device
Order No.: 168305669 30
Model: miha bodytec m.ove (project title: MBT2.1 light)
Test Mode: NFC with DSE
Test Voltage: AC 120V/60Hz
Test By: Shower Dai
Review By: Gary Chen
Remark: SR1
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Frequency in Hz

Critical_Fregs

Frequency MaxPeak | Average Limit Margin Line Corr.

(MHz) (dBupv) (dBuv) (dBuv) (dB) (dB)
0.170000 30.32 54.96 2464 | N 10
0.186000 47.44 - 64.21 16.77 | N 10
0.528000 33.58 - 56.00 2242 | N 10
0.532000 19.20 46.00 26.80 | N 10
0.624000 18.47 46.00 2753 | N 10
0.640000 30.93 56.00 25.07 | N 10
2.712000 21.09 46.00 2491 | N 10
2.712000 37.06 - 56.00 18.94 | N 10
13.560000 74.43 - | N 10
13.560000 74.73 - - | N 10
18.624000 33.51 60.00 26.49 | N 10
18.932000 21.87 50.00 28.13 | N 10




